

TEST REPORT ON
THE LATERAL MODULUS OF RUPTURE OF MASONRY UNITS.
(AS/NZS.4456.15)

Page 6 of 6.

CLIENT: Timbercrete Products.
PROJECT: Production Testing.
LABORATORY REF. Job No.26288.
UNIT TYPE: Timbercrete Beam - Solid.
DATE MANUFACTURED: 21.09.2004.
NOMINAL DIMENSIONS: 550 x 150 x 90mm (L x B x H)
DATE SUBMITTED: 5.11.2004.
DATE TESTED: 11.11.2004.
SAMPLE LOCATION: Unknown - Submitted by client.

RESULTS:

Unit No.	Lateral Modulus of Rupture (MPa)	Location of Failure.
1	1.3	Between Loading Bars.
2	1.3	"
3	1.1	"
4	1.2	"
5	1.2	"
6	1.3	"
7	1.1	"
8	1.5	"
9	1.5	"
10	1.4	"
MEAN LATERAL MODULUS OF RUPTURE (MPa)		1.3
UNBIASED STANDARD DEVIATION (kN)		0.1

SIGNED:



DATE:

15.11.2004